&
=
©
N




GG10000BS: GASOLINE GENERATOR SPARE PARTS LIST

NO.:022520000003

NO. CODE DESCRIPTION QTy. REMARK
1 013070000001 B&S 3854 Engine 1 21HP/627cc
2 512040800001 flange nut M8 21
3 029910300501 shock absorber 4
4 511050803501 flange bolt M8X35 2
5 511050804001 flange bolt M8X40 2
6 029033050700 Motor assembly 1 230V/50HZ245*130
7 513021000002 spring washer ¢10 4
8 511071003003 Bolt 4
9 513030500000 external tooth lock washer ¢5 1

10 513010500001 flat washer 5 1 5.5*10
11 513020500000 spring washer ¢5 1

12 511050501601 flange bolt M5x16 3

13 029910300601 shock absorber 2

14 511050802501 flange bolt M8X25 2

15 513010800001 flat washer $8 4 9*16
16 513020800002 spring washer $8 3

17 029045400001 Muffler 1

18 510010802003 Inner hex bolt M8*20 & spring washer 4

19 029049911500 muffler gasket 2

20 515060601202 fillister head bolt M6X12 2

21 022520001391 Choke stand 1

22 022520001491 Choke bracket 1

23 022520000200 Rubber ring 2

24 029019901302 Bush 8

25 029019901201 shock absorber 8

26 511050802001 flange bolt M8x20 29

27 513040800000 large flat washer $8 8 8.4X24
28 022520000300 Cover 1

29 022520000400 Muffler heat shield 1

30 511050601001 flange bolt M6*10 16

31 513040600000 large flat washer ¢$6 12 |6.4X18
32 029019901102 fuel tank cup 1

33 029019900602 Fuel tank filter 1

34 515020601403 Bolt M6*14 2

35 029019931000 fuel marker assembly 1

36 029012900101 Fuel tank 1 10KW
37 02901900704 Fuel tank cock assem 1

38 029019900401 clamp ¢8 2

39 029019902004 Fuel pipe 1 [$4.5%¢$8.5*400mm
40 029019900408 clamp ¢7 2

41 022520200091 Ring clamp 1

42 022520300031 Handle 1

43 022520200291 Ring clamp 1

44 512011000000 nut M10 2

45 022520000600 Baffle 1

46 022520000700 Muffler protect side guard 1

47 022520000800 Baffle 1

48 513040600000 large flat washer 6 4 6.4X18
49 511050601601 flange bolt M6X16 6

50 511050601205 flange bolt M6*12 18

51 022520000931 Left panel 1

52 511050503001 flange bolt M5X25 2

53 029030621003 AVR 1 10KW 50Hz
54 512040500000 Nut M5 2

55 022520001000 Sleeve 4

56 513030800000 external tooth lock washer ®8 3

57 029930001201 grounding wire 1

58 029029902100 Bellows 1.4M

59 022520100031 Frame 1

60 029021700091 control panel assembly 1

61 517050401204 Screw ST4.2X12 4

62 029019902001 Fuel pipe 1 [$4.5*%8.5*1700mm
63 022020001900 fuel tank switch 1

64 515010601603 cross round head bolt M6*16 2

65 022020002000 fuel tank switch knob 1

66 515010400803 fillister head bolt M4X8 1

67 029970000201 Fixed wheel 2

68 029970000202 Wheel 2

69 029960600100 Battery 1

70 022520001100 Battery clamp 1

71 512040600001 flange nut M6 6

72 022520001231 Right panel 1

73 022520400000 Cotton insulation 1

74 029969900220 battery wire(red) 1 ¢6-¢6
75 029969900203 battery wiring (black 500MM) 1 ¢6-¢8
76 511050801601 flange bolt M8X16 1




	GG10000BS_1
	GG10000BS_

